

**SOUTH FLORIDA TEST SERVICE**

A Division of Atlas Material Testing Technology LLC  
16100 Southwest 216<sup>th</sup> Street  
Miami, Florida 33170 U.S.A.  
Phone: +1 305-245-3659  
Fax: +1 305-245-9122  
www.atlas-mts.com

**NATURAL WEATHERING TEST CERTIFICATE**

**TEST NUMBER:** FS45810

**COMPANY:** Tata Steel UK Ltd.  
Shotton Works  
Deeside  
Deeside, FLN CH5 2NH  
United Kingdom

**CLIENT:** Mr. Martin Cosgrove

**TEST METHOD:** ASTM G7  
**EXPOSURE TYPE:** Direct Weathering-Miami, Florida  
45° South with Open Backing

**EXPOSURE DATE:** April 1, 2016  
**COMPLETION DATE:** June 1, 2018  
**EXPOSURE DURATION:** 26 Months

**SPECIMEN QUANTITY:** 3

**SPECIMEN CODES:**

1. 16KR074 Colorcoat Prisma® Sirius (Ral 9006)
2. 16KR075 Colorcoat Prisma® Sirius Matt (Ral 9006)
3. 16KR071 Colorcoat Prisma® Anthacite (Ral 7016)

**EVALUATIONS:** Instrumental Color (CIE LAB Color Scale)  
Specular Gloss (60°)

**ADDITIONAL INFORMATION:** Based on the requirements of EN10169:2010  
Classification: R<sub>UV4</sub>

**PREPARED BY:**

Audrey Thomas

Audrey Thomas  
Group Leader, Evaluation Services

**APPROVED BY:**

Jorge Rivera

Jorge Rivera  
Site Supervisor